Model 940

Multi-Crop Header
and Hay Conditioner

PARTS
CATALOG

MacDon Industries Ltd.

680 Moray Street, Winnipeg, Manitoba
Canada R3J 3S3

(204) 865-5590, Fax 832-7749

Telex 07-57849







Model 940
MULTI-CROP HEADER
PARTS CATALOG

CONTENTS
HEADER
MAIN FRAME & ATTACHMENT S . . .. ... e e i e e eae s 2,3
(Shields, Dividers, Shoes, Deflectors, Stand, Lights)

PANS & STRIPPER BARS: cicvicic s 55 o s wmisitrara s s 6 o6 s SSiessranainsss O £ s 45
REEL LIFT HYDRAULICS  .iiocn o s s s wosvisnimminin s o5 908 o G0emmiesess miarasis e s mimins 6,7
REEL DRIVE HYDRAULICS ... ... ittt e ittt i ettt aa e 89
AUGER DRIVE HYDRAULICS .. ... ittt st e et e eaaas 10,11
DRNESHAET . ... ... cossiiag i3 53 0 iR aimiaves 68 o o5 DOamsOray v B sy 12,13
SIGKLE AND'DRIVE: sivvasiassy s o 0% sa Bicesianyive 55 i oo W0 Z0isseaine o e o wa 14,15
SICKLE DHIVE BOX: sivivs simmas o va o swsmm e iiiad 5 o 5 G@nemassy s o s 5w 16,17
REEL DRIVE & SUPPORT ARMS ... ..ottt ittt e i i it a e aas 18,19
MOUNTING PACKAGE: PICK-UP REEL . ... ... ... i 20,21
PICK-UP REEL ..\ttt ti e it ettt et te e s e iae e n e atanernerasensensas 22-25
AUGERS AND DRIVE ....coce ss o 30 $3snimadaen s &3 v o5 o4 S viveaimess o 88 s 26,27
UPPER CROSS AUGER (OPTIDNY .. .csvsnmsvova i i v o smmbamseisiive a5 2% we s 28,29
DECAES ' AND PAINT cconieau i s o oliiumsam mnivend 96 e 508 S ianie s G i s 30,31
ADAPTER GROUP: 940 Header to 7000 Tractor

ADAPTER . .ottt ettt e e e e e e 32,33
ALUXILIARY FLOAT SPRING . o5 5 5 vossiesaaiis i 65 55 5 & v senaiis of o8 we e 34
DRIVELINE . . cooomamiiise s o o i i sibaiare i s 008 & 50 0 Shod @ @i on ol oo siemeie 35
HAY CONDITIONER . .. ... ittt et ittt et ie et ia e 36-39
NUMERICAL LIST aivsn i o 5% o Dosiassnilian o 0 ¥ o et ieas 10 o maisi 40,41

ABBREVIATIONS

L/H - left hand (Determined from Operator’s position, facing forward.)
R/H - right hand

I.D. - inside diameter
0.D. - outside diameter

A/R - as required (quantity varies with header size)
REF - reference, part number called up elsewhere in catalog
SUB - Substitute (Revised design may be used to repair previous design when stock is depleted.)

NC - national coarse thread
NF - national fine thread

NOTE: Common hardware is not illustrated. Alphabetic references are used to designate position and
description of these items.

When ordering, be sure the complete and proper serial number is given. Some parts vary with header
size; be sure you are ordering the correct number for your header.

SERIAL NUMBER BREAKS
The side of the serial number on which the dash (-) appears determines whether the part is used "up to"
or "after” the serial number given.
Example: -74924 Used on machines up to and including serial number 74924,
74925- Used on machines including and after serial number 74925.



MAIN FRAME & ATTACHMENTS




MAIN FRAME & ATTACHMENTS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 REF FRAME -main, notserviced ...............cciiieiienrnnnnns 1
2 38748 SHOE - skid, ot . .. isccvvisiwvimaim ee o ssismm s ans aa sie wins 1 -82885
47100 SHOE - 8K . ..o ottt teiiiei ittt e inan e 1 82886-86399
3 38749 SHOE -skid, fight . ........cciiuiiiuiiiiiiintiiennannanns 1 -82885
47100 SHOE s8ldd . .. e oo mnin iy & 0 I AR A o e 1 82886-86399
6 47162 SHOE =divider, 1ol - : .- ccun vamives on s o awie e @ an st 1 -86399
47550 SHOE -diVider; Baft . . .. cv v v v s da v siniaie s aisie @ oo s siwiaie s 1 86400-
47163 SHOE - divider, fight ... covuveees su e snvemansmns v vr swens 1 -86399
47551 SHOE -divider, fight . ............ it iitiiiiiinarennnnns 1 86400-
7 47545 BRACE -leftdivider . ..........ciiiiiinnnnnnnnnnnnnennnnns 1 86400-
47546 BRACE -rightdivider ... ....... ... ... 1 86400-
8 38500 SHOE -skid, adjustable . .............cciiiiiniiiiiiinennes 2
L] 38506 SUPPORT -front, skidshoe ..............ccoviiiieiiiennn. 4
10 38517 SHIELD - loRt augerdive® . ......i oo s samncannonenensonsns 1
1 37367 SHIELD -wobble boxX . .. ........cciiiiiienrmnrinnearennnnns 1
12 38719 SHIELD - left sidewithdecals . ............ ...t iiiininnnnnnn 1
14 38737 SHIELD -rightaugerdrive ..............coiureevennneanannnn 1
15 38394 DEFLECTOR -crop, left .......... ..o iiiiiiiiiiiinennnennns 1
38395 DEFLECTOR -crop, Aght .. .......cciiiiinnrernenrannnsrans 1
16 43648 SUPPORT -header ...........iiiieenennononenrnnnnnneeas 1
17 38894 LATOH =1uUDBBE: . . . ovovrnonninimiess o mis i 5o bisi s« ois o S 1
18 13125 PIN'=halt’; i3 55 o onsasnmmen s 55 66 COETEeawsy o o DR 1
19 13747 PIN-"L", header sUppOrt . ...........ccuieernnnanenronenenn 1
21 25059 SEAL = BDONME . « v vnivivwmvivnass 5 ss aon wimiwsmmmeaiataismm s s siusimmns 5
22 16539 LGHT -amber . .. .oii ittt ittt iieenneasnananeanneanens 2
23 38401 HARNESS - wiring, 12 ft. header (or SUB 47322 PLUS 47325 Hamess Extension) 1 -82885
38402 HARNESS - wiring, 15 ft. header (or SUB 47322 PLUS 47325 Hamess Extension) 1 -82885
38403 HARNESS - wiring, 18 ft. header (or SUB 47322 PLUS 47325 Hamess Extension) 1 -82885
47322 HARNESS - wiring, 12, 15, 18ft. headers . ..................... 1 82886-
31062 CONNECTOR KIT - hamness, includes male and female plugs
24 16661 FASTENER -cabletie..........cciiiiiiiiiiinnnennnnnennns 7
25 43711 GUARD =gt .......r. conovoinmmis 15 55 Bniaiassyties v 66 Baineeneg 2
26 38021 SUPPORT - sickledrive box (welded) ......................... 1
27 32275 PIN ="LY% IOWEr 100 & cvcovwmn s s v amrviminie ise et v sisias vt 2
29 47076 SHIELD - TUDDOE oo s v ans s s srwmmssetmme o simon ass sin yosomi siasssassisss 1 -82885
30 47159 ARM -dividerbrace ...........ccoiiiiennmnnnnnnnnnnronnnns 2
31 34625 TOOL -wrench / guard straightener . ......................... 1
A 21863 BOLT - round hd. square neck, 3/8 NC x 3/4 inch
c 19965 BOLT - round hd. square neck, 3/8 NC x 1 inch
D 21567 BOLT - hex head, 3/8 NC x 3/4 inch
E 30228 NUT - lock, flange 3/8 NC distorted thread
F 19966 BOLT - round hd. square neck, 3/8 NC x 1 1/4 inch
G 18602 WASHER - flat, 15/16 inch LD.
H 21821 BOLT - flange head, 3/8 NC x 3/4 inch
J 18523 BOLT - round hd. square neck, 5/8 NC x 1 1/2 inch
K 18600 WASHER - flat, 21/32 inch L.D.
I 18639 WASHER - lock, 5/8 inch
M 18592 NUT - hex, 5/8 inch NC
N 18638 WASHER - lock, 1/2 inch
P 6771 NUT - hex, 1/2 inch NF
R 20077 BOLT - hex head, 3/8 NC x 1 inch
S 30035 BOLT - hex head, 3/8 NC x 2 3/4 inch
T 21975 BOLT - fiange head, 3/8 NC x 1 inch
u 30853 BOLT - round hd. square neck, 3/8 x 1 3/4 inch thread full
v 18590 NUT - hex, 3/8 NC
w 30368 BOLT - flange head, 1/2 NC x 1 1/4 inch
X 21868 BOLT - round head, square neck, 1/2 NC x 1 inch
Y 21383 NUT - serrated flange, 1/2 NC
p4 21471 BOLT - round head, square neck, 1/2 NC x 1 1/4 inch
~-f REF indicates where hardware passes through frame member.



PANS & STRIPPER BARS




PANS & STRIPPER BARS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 38512 PAN. = left ORL: 12 cvnrvmmmins sm s i sresnmeams o5 o o asmes 1
38513 PAN.-rightfront; 12 fl. .vcivemiwn v on v momimimimmee o o s stmese 1
38520 PAN -leftfront, 16 ft. . .. ... .. ... . . e 1
38521 PAN=right front; 188, . ..ccamas oF & o8 o5 susaviose va o ab s 1
38468 PAN=front: 1B R .o . oy s 8 o0 v srdasaiie & o6 e wianaie 2
2 38477 PAN - left center, 12 f: .. cnvwvvman u vu wn ssmmee s o8 s wesmes 1
38478 PAN:=rightcemter; 12 8.....c.coumwmmmn ws e s sssimimmsmonirm s = seismines 1
38504 PAN - leftcenter, 15 ft. . .. ... . it 1
38505 PAN-<Hghtcemer, 16 .- covmnin s & o o sonEneals & o wongen 1
38276 PAN:=~cantar, 18 Tt cu cuvmineny o5 an o5 on samamaian i o yeias 2
4 38137 STRIPPER BAR - redr; 121t coovunin o o i evmmmavies s o s 2
38138 STRIPPER BAR:- rear, 16 L wvvivs v cio on s snmin sosomiminin oo sis woimiinsmn 2
38139 STRIPPERBAR -rear, 18ft. . ...... ... ... . e 2
A 21055 SCREW - self tap, hex washer hd. 1/4 NC x 1/2 inch
B 18596 WASHER - flat, 9/32 inch 1.D.
C 21863 BOLT - round hd. square neck, 3/8 NC x 3/4 inch
D 16652 WASHER - flat
E 30228 NUT - lock, flange 3/8 NC distorted thread



REEL LIFT HYDRAULICS




REEL LIFT HYDRAULICS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 29169 CYLINDER - reel lift, double-acting ........................... 1
21494 SEAL KIT - for lift cylinder 29169
15616 PISTON - for lift cylinder 29169
2 30282 ELBOW -90°,9/16 O-Ringx3/8tube ........................ 3
3 31824 HOSE - hydraulic . .. ... ..ovorttttiieeee e e 2
4 47132 HOSE - hydraulic, from headerleg - 12ft. . ..................... 1 -82885
33426 HOSE - hydraulic, from headerleg-12ft. . ..................... 1 82886-
47133 HOSE - hydraulic, from headerleg-15ft. . ..................... 1 -82885
47132 HOSE - hydraulic, from headerleg-15ft. ...................... 1 82886-
47134 HOSE - hyd, from header leg - 18 ft. (or SUB 47133 PLUS 32116 Hose Extension) 1 -82885
47133 HOSE - hydraulic, from headerleg-18ft. ...................... 1 82886-
5 29934 HOLDER -hOSE . ... ..ttt e e 2 82886-
6 24137 PROTECTOR -hydraulichose . . ... .......cciiiiiiiiiinnnnnns 1 82886-
7 30442 COUPLER -female, 1T/A NPT o vinassvmvis oa o v oo wisasas o ; 1
50083 O-RING - for coupler 30442
8 21876 PLUG SUSE caov e wen s wvs s sesimassimnss mosirsinimse wis sin site s susssmnsin o 4 1
9 38371 LINE - hydraulic, left side - to right cylinder - 12ft. . ............... 1
38372 LINE - hydraulic, left side - to right cylinder - 15ft. . . .............. 1
38373 LINE - hydraulic, left side - to right cylinder - 181ft. . ............... 1
10 21878 FOROE ) T oo e e o weeneswmsnomvisssmse v i 5 SaNseaseem K 1
12 29168 CYLINDER - reel lift, single-acting . .............cooiiiinn... 1
21495 SEAL KIT - for lift cylinder 29168
13 18738 PIN - clevis, 5/8 dia. x21/2inch ........... ... . ... ..., 2
14 8640 SPAGER-=IUD® i i i & po smmemamuniaay 05 o8 00 S e eyl 13 5 &
15 18648 FIN --cotter, 3/16:dia. X 1 T/A:ANC cucwmmann v o v smenssenivs i s 2
16 37345 CLEVIS -cylinderadjusting . . . . ........c.iiiiiiiiiiennannn. 2
18 38370 LINE - hydraulic, right side -torightcylinder . ................... 1
19 32225 HOLDER - hOSE . . ..ttt ttt it e et e e et eaee e 1
21 21763 FASTENER:=cable 118 ... . ivcacavaanen o 0 o5 o swnsannim &g ¢ 4
A 30829 BOLT - round hd. square neck, 5/8 NC x 3 1/2 inch
B 18666 NUT - lock, 5/8 inch NC distorted thread
Cc 18600 WASHER - flat, 21/32 inch ID
E 30228 NUT - lock, flange 3/8 inch NC distorted thread



REEL DRIVE HYDRAULICS

r— PRESSURE LINE (WITH MALE QUICK COUPLER)
t  TO TOP MOTOR PORT




REEL DRIVE HYDRAULICS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43011 MOTOR - hydraulic, reel drive - with key (Eaton) ................. 1
43177 SEAL KIT - for motor 43011
2 2149 KEY ~Woodnill; SAE #15 ucswanawun i e ssavpesmas as e 1
3 38776 HOSE - HWHAMIC, T2 Ml voiiiesinmmmins s v smsmmssmm as en s awnse 2 82885
43617 HOSE - hydraulic, 121t. ... ...... ... ... ... i, 2 82886-
38777 HOSE - hydraulic, 151t. ... ... ... ... ... ... i 2 82885
43618 HOSE < hydiitlle, Y6 8. uovesnnnnes is o5 ROSEREREREY 5 B0 Ge93 2 82886
38778 HOSE - hydraulic, 18ft. ............ ... ..o iiiiaiiin. 2 -82885
47146 HOSE - hydraulic, 18 f. .. ........couueereeeeannnnneeeeennnn 2 82886
4 21857 COUPLER -female, 1/2 NPT . ........cciiiirriiinncrnnnnnnn 1
50082 O-RING - for coupler 21857
5 21855 COUPLER ~-male. 1/2 NPT vcovninnes v &3 vevawaiawen 83 b waias 1
6 38409 HOLDER:=hOS8 3 o v v mmmsaneieisy o & b5 waiiessin s see note (1)
7 W34897 HOLDER = hOSB i s« i vvsmnmmnwnsius &% 6% &% Vasmasams &5 o8 S 6 -82885
8 40336 HOLDER:--hoSe COUPIRIS v cnvianans o5 av s smimmmmieiaais o s 1 82886-
9 45153 WASHER -formed . ............cciniiniiniiininnnnnnnnnnn 2 82886-
10 21858 PLUG -dust . . ... .. ittt ennnarrannarrnas 1 82886-
11 21856 GARP-OUSL 5 50 v o5 o6 89 in et anmia s 8 o i Saaeiee B o Gl 1 82886-
A 21821 BOLT - flange head, 3/8 NC x 3/4 inch
B 30228 NUT - lock, smooth flange 3/8 inch NC distorted thread
C 30307 BOLT - round head square neck, 3/8 NC x 3 inch
D 19966 BOLT - round head square neck, 3/8 NC x 1 1/4 inch
E 21863 BOLT - round head square neck, 3/8 NC x 3/4 inch
NOTES:

(1) - Quantities: 12'=2 / 15'=3 / 18'=3



10

AUGER DRIVE HYDRAULICS




AUGER DRIVE HYDRAULICS

1

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43010 MOTOR - hydraulic, augerdrive . ...............ciiiiinurn.. 2
43177 SEAL KIT - for hydraulic motor 43010
2 21881 ADAPTER - male, 7/8 O-Ringx1/2tube . . ..................... 4
3 21857 COUPLER - fomale, 172 NPT cionwammsmen an o5 v snsmmesss o5 o & 1
50082 O-RING - for coupler 21857
4 47138 HOSE - hyd., pressure to left motor, lower port - 12 ft. (see note 1) ... 1 -82885
47147 HOSE - hyd., pressure to left motor, lower port - 12ft. .. ........... 1 82886-
47139 HOSE - hyd., pressure to left motor, lower port - 15 ft. (see note 1) ... 1 -82885
47148 HOSE - hyd., pressure to left motor, lower port - 15f. ... .......... 1 82886-
47140 HOSE - hyd., pressure to left motor, lower port - 18 ft. (see note 1) ... 1 -82885
47149 HOSE - hyd., pressure to left motor, lower port - 18ft. . ............ 1 82886-
5 47141 HOSE - hydraulic, from left motor upper port - 12ft. .............. 1
47142 HOSE - hydraulic, from left motor upper port - 15ft. .............. 1
47143 HOSE - hydraulic, from left motor upper port - 18ft. . ............. 1
6 47135 HOSE - hyd., return from right motor upper port - 12ft. .. .......... 1
47136 HOSE - hyd., return from right motor upper port - 15ft. ............ 1
47137 HOSE - hyd., return from right motor upper port - 18ft. ............ 1
7 21855 COUPLER -male, 1/2 NPT . ... ... i 1
8 32225 HOLDER <hosg: ... . 5 sesnisaiaekes & & 5 eaceys see note (2)
9 W34897 HOLDER ~-hOS8. i & oe coviiemeianats o wi 68 G w5 aiiaasis 35 &% 6 & 3 -82885
10 25298 PROTECTOR - hOSE « v civvmsmiinie an v o e sisamemsismiscs i am am s 2
11 29934 HOLDER - HOSE . . ..ottt e 3 82886-
A 30228 NUT - lock, flange 3/8 inch NC distorted thread
B 19966 BOLT - round head square neck, 3/8 NC x 1 1/4 inch
C 21470 BOLT - round head square neck, 3/8 NC x 2 inch
~f REF Indicates where hardware passes through frame member.
NOTES:

(1) - When stock of 47138, 47139 or 47140 is depleted, substitute 47147 (12'), 47148 (15°), or 47149 (18’). When
substituting, also order Part No. 47009 - Hose Extension, for tractor end.
(2) - Quantities: 12'=3 / 15'=4 / 18'=4



DRIVE SHAFT




13

DRIVE SHAFT -
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43446 SHAFT -drive, 12ft. header ........ ... 1
43447 SHAFT -drive, 15ft. header ........ ... ... oo 1
43448 SHAFT -drive, 18ft. header .......... ...t 1
2 11142 KEY - Woodrul, /18X 1 1/Bdi ,.vocs in 55 o0 v i v o wowi 1
3 34364 PULLEY -sickledrive ... ........viiiiierrennnnannornnnanas 1
4 21934 BUSHING < SIRIAPOE oo suin o 0 5 s samivie e v 2 Kuias 1
5 21936 BEARING - ball, with lock collar . ............... .. ccinnnn 2
6 21938 FLANGE - bearing, with lube fitting ................... ..o 1
7 30602 FLANGE < DBAMNIG. .+ o oconpommimnmnsy nee o8 56 Siiiisieiiiias o6 o gaeons 2
8 38568 FLANGE - bearing, with lube fitting (see NOTE 1) ................. 1
D 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
E 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
~f REF Indicates where hardware passes through frame member.
NOTES: 1. If 38568 FLANGE is not in stock, make from 21938 FLANGE by replacing lube fitting with

21010 FITTING - lube, 90°.



14

SICKLE AND DRIVE

fH//KJ




SICKLE AND DRIVE

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 38632 SICKLE ASSEMBLY - 12ft. (incl. #24) .................. ... .. 1
38633 SICKLE ASSEMBLY - 15ft. (incl. #2-4) ........................ 1
38634 SICKLE ASSEMBLY - 18ft. (incl. #24) .. ............ .. ...c0... 1
2 34390 SECTION - sickle, top-serrated . ..................... see note (1)
3 34391 SECTION = slclde; half .5 o cviwis gusas vs v ad wvaandaning: v o 2
4 30696 SCREW - ribbed neck, #12 NCx5/8inch ............. see note (2)
5 30668 SCREW - ribbed neck, #12NCx1inch ................ ... .... 13
6 34388 HEAD ASSEMBLY - sickle (incl. #7,8and9) ................... 1
7 30607 BEARING -Needle .. ... .oovivnmrneneneeeaeaaanannnnnanssn 1
8 30608 SEAL-sicklehead . .........c.oirnieiiaiai i 1
*] 34389 PLUG «slcke:hoad o i snvouseiianssrdy @ o Ueissmns: i o we 1
10 28014 SICKLE GUARD -first2 atleftendonly ........................ 2
28013 SICKLE GUARD - exceptfirst2 @ leftend ............. see note (3)
11 28815 GUIDE - sickie, holddown . .................00nnn see note (4)
12 REF DRIVE - sickle, see page 17 .. ... ..o itiintannnnennnennnns 1
13 21865 ARM =driVe: . . i o od v SR s R REEaT IS S O DR BN i e 1
14 21717 WASHER ~flal. . i o o v sioiiiin i i o ae staiiidenniiiasis om a2 aoa 1
15 18648 PIN - cotter, 3/16x11/4inch ...............c.coiiiainn 1
16 26321 PIN-sicklehead ...........ciiiiiiiiiininnenneennannnnn 1
17 21887 FITTING -lubrication ...........cuiiiimereneneannnnannans 1
18 21418 PULLEY =driVen:. ... vr sesin s dlaies an o5 06 o GRlinies s i w v 1
19 21862 PULLEY -idler, back-side ...........cciiiiiiinnrrennaennnan 1
21 47041 BELT ~sickle driVe : .. ooivv v i os s b siaiieiie e oo ae womiwi 1
22 21054 PULLEY ="V IIET i vvcmmmmpnmms w_as a6 wmsgms wisiwis sis s o5 b 1
23 47130 GUIDE - adjustable sickle hold-down, with bolt (Optional) ........ A/R

50119 BOLT - hex head, 3/8 NC x 3/4 inch, stainless steel

A 30669 NUT - lock, #12 NC distorted thread

B 8219 BOLT - round hd. square neck, 7/16 NC x 1 1/4 inch - THRU GUARD ONLY
8218 BOLT - round hd. sq. neck, 7/16 NC x 1 1/2 inch - THRU GUARD & GUIDE

21468 BOLT - md.hd.sq.nk. 7/16 x 1 3/4 in. - THRU GUARD, GUIDE & SHOE (12’ only)

Cc 18654 NUT - hex, 7/16 inch NC

D 30861 BOLT - hex head, 5/8 NF x 2 inch Gr.8

E 5440 NUT - slotted hex, 3/4 inch NC

F 30922 BOLT - hex head, 5/8 NC x 2 3/4 inch

G 18666 NUT - lock, 5/8 in. NC distorted thread

H 21489 BOLT - round hd. square neck, 1/2 x 2 1/2 inch

J 18592 NUT - hex, 5/8 inch NC

K 18600 WASHER - flat, 21/32 ID

L 18638  WASHER - lock, 1/2 inch

M 18591 NUT - hex, 1/2 inch NC

P 18593 NUT - hex, 3/4 inch NC

R 18639  WASHER - lock, 5/8 inch

NOTES:

(1) - Quantities: 12'=47 / 15'=59 / 18'=71
(2) - Quantities: 12'=85 / 15'=109 / 18'=133
(3) - Quantities: 12'=22 / 15'=28 / 18'=34
(4) - Quantities: 12'=10 / 15'=14 / 18'=17



16

SICKLE DRIVE BOX




17

SICKLE DRIVE BOX

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 26320 DRIVE - sickle, complete (with mounting bolts) .................. 1
2 21417 WASHER - flat, .78 I.LD.x15/8 0.D. X 1/8inchthk. .............. 1
3 18689 NUT - lock, 3/4 inch NC distorted thread . . .................... 1
4 21421 COVER ASSEMBLY - includes items 5 &6 ..................... 1
5 30814 SEAL ~0Il = o5 s veimpvaemesst s o i SOENIGEETIE S8 5 AN SO 1
6 21420 BEARING -needle ......... .ot rrsrannnannas 1
7 21712 SHAFT -driVe ..ttt i ettt ittt i e 1
8 21512 BEARING - CONMB ... iitiie ittt immae e iaiaan s inmae ey 2
9 21424 NUT - stake, 1 15/16-20 hexspiral .................ovuenn. 1
10 21425 VALVE =Telief « ovameiinis s s a8 o SosammasWisan o 66 sesiamminees » 1
1 21024 ADAPTER -3/8 x 1/8 pipethread ... .......cvveeeiiuuuunenn.. 1
12 26319 HOUSING ASSEMBLY - incl. #14, 15 and mounting bolts . ......... 1
14 30815 SEAL 500l . covimimmminsninis 1 o v s o 803 65 SHEEEGETR S o 1
15 21513 BEARING -needle ........ ...ttt 1
17 21514 O-RING-25/8x27/8x1/Binch ......coovoiiiiiioriernenns 1
18 26318 CAP ASSEMBLY -includes tems 20 & 21 .. .......... .. ... ... 1
20 21516 BEARING = BREAIE uuisev i s s ssvswsmommmpesmuoresn s s shrssimanenigss e o 2
21 21517 SEAL -0l . .....oviemmeecne ettt s aa e a e e 1
25 21429 YOKE - output, withbushings .. ..........cciiiiieiiianennns 1
26 21715 BUSHING =Bronze ... .. vz o v i viias e@wen im s #f sbiisramioas ae 8 2
27 21713 SPINDLE: :iviosvaian in oe va s smdmmalae s o s oo s snissisg on & 2
28 21519 BEARING -CUP . ..ottt iiiinr i ieeiaa it eaiaa s 2
29 21716 PLUG - nylon, 7/8 dia. x 1/64 inchthk. ........................ 2
30 21714 HOUSING -bearing ..........cuuumiiiiiiiiiiiiinanreans 1

31 21520 BOLT - hex head, 5/16 NCx 1inch,Gr8 ................... ... 6



18

REEL DRIVE & SUPPORT ARMS




REEL DRIVE & SUPPORT ARMS

19

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 37948 ARM - el SUPPOIL . i cv oo cviiii s dosinsas sie ain siaieinin s sis s ae 2

2 19958 PIN - clevis, 5/8 dia. X3 1/40nCh ... .....0eiureenneinneenn.. 2

3 26446 BRACE - dlagONAl . . ... ...oonureeanneeaneeaneeeanneens 2

4 8640 SPACER =D . i i o 5o iooaawuiiss i I S Sesnaivey o o o 2

5 37336 SUPPORT = raal ProD = o wowsssvensens i on oe Somemmas 65 06 o 2

6 37919 SUPPORT -reel mount, lefthand ............ ... ... .n... 1

7 37869 SUPPORT - reel drive, with bearing cups & snaprings . ............ 1

8 37866 SCREW - positioning, reel fore-aft . ........................... 2

9 21545 RING - retaining, internal . ............ ... it 2
10 7900 BEARING < CUD i s o aiiivioins il o 42 wa o4 smwsaanis & o wo i 2
11 7910 BEARING < CONG ;v wvwiivi s & as v aaivevivi vy 8 e 2
12 33532 SHAFT ~ 188l BIIVE & o v ovvvammsinin o8 as wa smwmame £ wie g 1
13 26846 KEY -reeldriveshaft ........convemuucnennoononnnnens sy anas 1
14 19681 WASHER -flat ............ ittt 2
15 26848 SPROCKET < driVBN ... -.covimnmsoisss s i 63 o5 d@iavieniay a8 4 dwn 1
16 16235 WASHER =l .= o: co s i &5 s 6 v sdvavmass i o v 1
17 26847 SPROCKET - drive, hydraulicmotor . ..................ouunnn 1
18 43219 WASHER S BAL: - oo nmmrssimmmmsgs e o0 2 soseasemsammmsrs v e e 1
19 20117 CHAIN -roller, #60 x40 links . .. ...t 1
20 18648 PIN - cotter, 3/16 x11/4inch .................ccccivinnnnn.. 5
21 47167 SHIELD - reel drive, withreflector . . ........... ... .. it 1
22 43464 SHIM - reel drive sprocket . ............. ... ... . see note (1)
23 19809 PIN-clevis, 1/2dia. x2inch .......... ..o iiiiiinennnnnns 2
24 43597 GUIDE = DOSE.. . . sizien s iun woe sse mssanie sz ess wr s veieimiye 1
25 43689 REEL DRIVE ASSEMBLY - includes hydraulic motor .............. 1

A 21581 BOLT - hex head, 1/2 NC x 3 1/2 inch

B 18638 WASHER - lock, 1/2 inch

Cc 18697 NUT - lock, 1/2 inch NC distorted thread

D 21582 BOLT - hex head, 5/8 NC x 1 3/4 inch

E 18600 WASHER - fiat, 21/32 inch 1.D.

F 21821 BOLT - flange head, 3/8 NC x 3/4 inch

G 5512 NUT - slotted, 3/4 inch NF

H 18639 WASHER - lock, 5/8 inch

J 18592 NUT - hex, 5/8 inch NC

K 30035 BOLT - hex head, 3/8 NC x 2 3/4 inch

L 30228 NUT - lock, smooth flange, 3/8 inch NC distorted thread

N 21566 BOLT - hex head, 1/4 NC x 3/4 inch

Q 18635 WASHER - lock, 1/4 inch

R 21345 NUT - hex jam, 5/8 inch NC

S 21476 BOLT - round head square neck, 1/4 NC x 3/4 inch

T 21455 NUT - flange lock, 1/4 inch NC

NOTES:

(1) - Nominal quantity is 4. Use as required.



20

MOUNTING PACKAGE: PICK-UP REEL




MOUNTING PACKAGE: PICK-UP REEL

21

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 35791 SUPPORT - reel, right (includes item 6, qty. 2and item8) .......... 1
2 35787 SUPPORT - reel, left (includes item 6, qty. 2and item 8) ........... 1
3 35558 TUBE-end, left ... ......cuiiumnrennnnannnenrannnnsnnnens 1
4 35171 TUBE < ONVE - - o ccoeveennsaansscosiossssnssonisidass et 1
5 27160 WASHER -flat, 3inch O.D. . ... ..ottt 3
6 35694 BUSHING -plastic - ......cccvievermncninassressesnanarens 4
7 35564 COLLAR - 8haft’ < .o v s o ssammmisssmvinmin oo sn aon sraimimmninimin vor e s 1
8 18671 EITTING = JUD&: i is s s swmmimmpssmsommonm asp mom 028 Sposumsmdin-ais 0F s fos 2
A 19965 BOLT - round hd. square neck 3/8 NC x 1 inch
B 30228 NUT - lock, flange 3/8 inch NC distorted thread
C 30872 SETSCREW - socket, 5/16 NC x 1/4 inch
D 19809 PIN - clevis, 1/2 dia. x 2 inch
E 18648 PIN - cotter, 3/16 dia. x 1 1/4 inch



22
PICK-UP REEL

—36

AT EMD

MEEL WMOTATION
T —
LEET £WD

REEL ROTATION
.
Ll

|
ACAUTION

. To avold injury from unsate operation:

1. Read the Operator's Manual, and follow
ull satety instructions. If you do not
have a manual, cbtain one from your
dealer. L

2. Install reel crive shisld. Shisid Is not
provided with the resl.

3. Stay clear of moving parts.

4. Bators servicing or adjusting tha reel:
= rest haader on the ground.
= fully lower, or securely block the resl.
= stop engine and remove key.

L -

DIRECTION OF TRAVEL




PICK-UP REEL

23

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 2717 DISC =8N i wossmsoaiem &3 66 88 Py evusisonvivas o o see note (1)
2 35017 ABM » 108 . .. covvvirammunsiny i o8 0% wwinmwswR $4 i see note (2)
3 27172 BEARINGHALF -bat ................ciiiiiinnnn see note (3)
4 27166 STRAP -beanng ..........c.couiimuiuinnnnnennnnn see note (4)
5 48008 BAT -reel, 54" (1380 mm) -15ft. header . . ..................... 15
48009 BAT - reel, 60" (1535 mm) - 12ft. header . . ... .................. 5
48010 BAT - roal, 66" (1800 MM) ~ 120 HORABE «.couis wumvincs s w6 crenmie winie « 5
48010 BAT - reel, 66" (1690 mm) - 18ft. header . . ... .................. 15
6 35680 CRANK - L/H, TEBI . ..o ottt et et e e eaee 5
7 35681 CRANK <BH, 100l .........cs o0 45 &5 €5 Sisesayineg i o wiasmeiing § 5
9 27984 TUBE --Bat CONNBCON ¢ vv o os 5 s v e oiwwien e a% v see note (5)
10 27985 FINGER -~ plck-Up, PIBBHC - i s os o4 vscvsmiovinan os as sa see note (6)
11 35660 BEARING -endshield .......... ... i 10
12 48023 SHIELD: = 0N v simsmmos wios s s srmsminissan sistnmsn fi 4 momiepinsnsiss - 10
13 REF WASHER - flat, see Mounting Package ........................ 3
14 REF SUPPORT R/H - see Mounting Package ....................... 1
15 REF SUPPORT L/H - see Mounting Package ....................... 1
16 4150 SPACER -camroller .........cccivcvviieesvimaimavioanvass 8
17 35659 PLATE = COMO ciumun s am o srommmmmmmsssnes s e sim et amimgses & 2
18 35688 ROLLER - C8M . . ..o i e e it ie e e i iaaa i snnee e 8
19 35655 RING - CAM .. tiii it eee e ee e e et aaiaaa e 2
20 35679 ARM =bat control : -« <5 «s is o gusiia@inme of o6 88 ey daiees 10
21 35012 LINK = cam: oMol - oo 5 av evissemsamaet @ o o ante o o 10
22 27647 BOLT - shoulder, Speeial . . <. wavwin i ammns a5 s s woim e wine o - 10
23 27167 DECAL - L/HDEAMNG . .« v v vveeeeeeeeaeeeeeeeieens 1
24 27168 DECAL-R/HbDearng .. .....oouoviinuiiiiiieannneneanns 1
25 23165 DECAL-50hourgrease . .........cuoveevnnnenanennnennannns 2
26 35689 NUT - special, 5/16inchNC . . . ..................... see note (7)
27 35058 TUBE ~rmaity, 12 Moa i i o oon s asnmemie s 55 0% URmmssmm i § 1
35064 TUBE ~mMain, 15 Riuiws o i s srammmmseiamie by sum sl sseieisim winiste aie o 1
35070 TUBE-main, 18 Mt . .. ...ttt i e 1
28 REF TUBE - end, L/H, see Mounting Package ...................... 1
29 REF TUBE - end, R/H, see Mounting Package ...................... 1
30 18671 FITTING - fube, 17806t NF . cuoivwumves o5 sa onamie s asie s s s 2
3 35661 TOOL -finger/adjuster . .........ccoivvervenrrennrenaennes 1
32 48020 PLATE - SUPPOM . . . oottt it i e i iiat s anennns 2
33 35767 BAT <0t LI .o nin nn 2 iS00 a8 65 68 05 EORRESHEN 5 5 § 5
34 35768 BAT =ontd BIM ;o= 5 o3 i soenasiamn i 59 05 E9Ewemnmem &5 e § 5
35 35396 DECAL - reel rotatlon; left . ... vuvcwvemisan o5 s ve smmmeawas ae a4 s 3
36 35397 BECAL ~ 1801 TOlaliofn: BOHE «o-vvmomvnu ko s o smassmemmms s s 3
3s 35243 DECAL - CAUTION, general safety ...................coiunn 2
39 35282 FINGER - Pick-Up, steel . ..............cciiierann. see note (6)
40 35281 CLIP-steelfinger..........c.ouiuuriiiiiirnnnnnans see note (6)
NOTES:

(1) - Quantities:
(2) - Quantities:
(3) - Quantities:
(4) - Quantities:
(5) - Quantities:
(6) - Quantities:
(7) - Quantities:

12'=3 / 15'=4 / 18'=4
12'=15 / 15'=20 / 18'=20
12'=70 / 15'=80 / 18'=80
12'=35 / 15'=40 / 18'=40
12'=5 /15'=10 / 18'=10
12'=165 / 15'=205 / 18'=250
12'=40 / 15'=60 / 18'=60



24

PICK-UP REEL

!
ACAUTION

H
To avold injury from unsale operation:
1. Read the Operator's Manual, and follow
all satety Instructions. If you do not y
have a manual, obtain ona from your
| dealer, 10 I
| | 2. install real drive shisld. Shisid Is not
provided with the resl. 40
3. Stay clear of moving parts. ,

4. Befors sarvicing or adjusting the reel: 1
« rest haader on :clgmtd, ™~ 9 39
fully lowar, or secursly block the resl.

:cbpmandnmlwp s (y

DIRECTION OF TRAVEL




PICK-UP REEL

25

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
A 30808 SCREW - machine, Phillips Truss Head, 5/16 NC x 3/8 inch
B 30280 NUT - lock, flange head, 5/16 inch NC distorted thread
Cc REF HARDWARE - mounting, see Mounting Package
D 30228 NUT - lock, flange head, 3/8 inch NC distorted thread
E 21484 BOLT - carriage head, 3/8 NC x 1 1/2 inch
F 30712 BOLT - flange head, 3/8 NC x 2 1/2 inch (thread full)
G 21569 CAPSCREW - hex head, 5/16 NC x 2 inch
H 30504 CAPSCREW - flat Phillips Head, 80° csk. 5/16 NC x 1 1/2 inch
J 21472 BOLT - carriage head, 3/8 NC x 3/4 inch
K 30693 BOLT - flange head, 3/8 NC x 5/8 inch
L 21282 BOLT - carriage head, 5/16 NC x 1 inch
M 21578 CAPSCREW - hex head, 1/2 NC x 2 1/4 inch
N 18697 NUT - lock, 1/2 inch NC distorted thread



26

AUGERS AND DRIVE




AUGERS AND DRIVE

27

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 38565 AUGER - left front, 12ft. header ............. .. ... ... ......
38566 AUGER - left front, 15ft. header .............................
38567 AUGER - leftfront, 18ft. header ..................ccciiviun.n.
2 38575 AUGER - right front, 12ft. header .................c.ccoovuen...
38576 AUGER - right front, 15ft. header ............................
38577 AUGER - right front, 18ft. header ............................
3 38570 AUGER - leftrear, 12ft. header . . .. .........cciiiiiinennnnnnn
38571 AUGER - leftrear, 15ft. header . . . . . ........ ... ... ... . ot
38572 AUGER - leftrear, 18ft. header . . ............ ... ciiinunn...
4 38580 AUGER -rightrear, 12ft. header. .. ............ ...
38581 AUGER -rightrear, 15ft. header. .. ........ ...
38582 AUGER -right rear, 18ft. header. .. ....... ... ...
5 50016 BEARING - ball sacoun oo on s vmavmsmmisess s v o ausmsmes &8
6 38487 INSULATOR - fUBDBE: .o o s o vsrvmpsmm simsais s o s ssmaarsies o
7 38091 SHAFET - lolt auger (R/H Hwead) . ..onuwammmman we w3 sommoemms %
8 38090 SHAFT -rightauger (L/Hthread) ............................
9 21235 RING-retaining, Intemal .. ........ccocivierriocinsaiasaees
10 21310 BEARING =:ball ooiinevion v o eviveonmeeedana i o6 00 Sl e
11 24416 BPACER ~MUDB o ciiiminmn ii sie a5 somimimmimamemiarsine i o sibmassis wose i
12 2149 KEY -woodruff, SAE #15 . .. ..... ... it
13 38461 SPROCKET < AUQBE ..o oo vor =in 5s s ssss s e s 60 85 38 oavaale s
14 38300 TUBE - auger support (weldtoendpanel) .. ....................
15 21148 BUSHING -split taper .........ciceviemorrscancoaeraaancanns
16 38193 SPROCKET - MIOF" oocvmmnss v s 05 posmomisesiminamusg b9 o0 beiomm sy
17 38192 SPROCKET - hydraulic motor, 15tooth . . ...... ... ... ... .... -82885
38223 SPROCKET - hydraulic motor, 17tooth . ....................... 82886-
19 38200 CHAIN -roller, RC40x1111links .......... ... i iirnnannnn
20 6632 LINK:~ cONNBCLOL;: #40 v ii a5 v e sdiiie v s ainins o o SO g
21 38514 BUSHING - half (2 required perauger) ..............ccivuiunn.. -86399
A 21474 BOLT - round head square neck, 1/2 NC x 2 inch
B 18638 WASHER - lock, 1/2 inch
C 18600 WASHER - flat, 21/32 inch I.D.
D 18591 NUT - hex, 1/2 inch NC



28

UPPER CROSS AUGER (OPTION)




UPPER CROSS AUGER (OPTION)

29

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
B2209 UPPER CROSS AUGER KIT - 12 ft., complete
B2210 UPPER CROSS AUGER KIT - 15 ft., complete
B2211 UPPER CROSS AUGER KIT - 18 ft., complete
1 38906 AUGER-=Upper-eross; A2\ asn g id i 5 ol walomnmss & o g 1
38907 AUGER ~Upper Cross: 181t wumwsy e oy 1 pewpeavarss in o s 1
38908 AUGER -uppercross, 18ft. ........ ... ... ... i, 1
2 38688 MOTOR - hydraulic, includes key (item 3) ...................... 1
43177 SEAL KIT - for motor 38688
3 2149 KEY - woodruff, SAE-#15 w0 am sa on i o6 s vl s o5 &6 o i 1
4 21881 FITTING - adapter, 1/2tube x7/80-ring ............ccovuuunn. 2
5 38771 HOSE - lower port to left auger motor lowerport . ................ 1
6 REF HOSE - conveyor drive pressure from left tractorleg .............. 1
7 38786 SUPPORT -left . ... .o e e 1
8 38785 SUPPORT -right . ... . e 1
9 38935 SHIELD -withdecal : :vvnmn v of o 56 55 o Sodvnaes o8 o s s 2
10 21859 BEARING - ball, Wi Eolar :cvmway o o i v s avsmmans o o6 o 1
11 30601 FLANGE -~ BeAANG «v ivvmcnmsmm s on o o s wiosisinm wie o6 o @a s 1
12 30362 FLANGE - bearing, with lube fitting . .. ............ ... ... ..... 1
13 38899 CLAMP -moOoUNtiNgG . . ..ottt e e e e e 2
14 26671 PROTECTOR = NOSE: .......cconmsniin o 45 15 50 96 3600008500 &5 o8 o a0 1
A 18908 SCREW - set, square head, 3/8 NC x 1 inch
B 19966 BOLT - round head square neck, 3/8 NC x 1 1/4 inch
C 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
D 30080 BOLT - hex head, 3/8 NC x 4 1/2 inch, thread full length
E 21821 BOLT - flange head, 3/8 NC x 3/4 inch
F 19965 BOLT - round head square neck, 3/8 NC x 1 inch
G 18598 WASHER - flat, 13/32 inch I.D.



30

AWARNING

P

ﬂ

Auger may contact
reel arm brace.

DECALS

AVIARNING

To avoid Injury trom fall

of raised resl; fully raise | |

reel, stop engine, remove

i key, and engage

| mechanical lock on each
reel support arm before
working on or under reel. | |

| See Operator's Manual. i
- ay

(E-N

AWARNING

STAY CLEAR of the machine
while  is running. Contact
with L L

g resl, 9
knifs or conveyor can cause

A\ DANGER

ROTATING DRIVELINE
COMTACT CAM CAUSE DEATH
KEEP AWAY!

DO NOT OPERATE WITHOUT —

® ALL DRIVELINE. TRACTONR AND
EOUIPMENT SHIELDS W FLA CE

* DAIVELINES SECURELY
ATTACHED AT BOTH EWDS

= DAVELWE SMIELDS THAT TuRn

FREELY ON DRIVELINE
30318

Lift to
release
cover.

940 -

multi~crop special--




31

DECALS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 38399 DECAL - WARNING: Pinch Point
2 42122 DECAL - WARNING: Reel Props
3 28403 DECAL - WARNING: Clear While Running
4 32738 DECAL - WARNING: Shields and Guards
5 30316 DECAL - DANGER: Rotating Driveline
6 23296 DECAL - LIFT HERE
7 23163 DECAL - 10 HOUR GREASE
8 23165 DECAL - 50 HOUR GREASE
9 26697 DECAL - REFLECTOR, amber
10 26694 DECAL - REFLECTOR, red
11 43697 DECAL - LIFT TO RELEASE COVER
12 43916 DECAL - RAINBOW with MacDon, L/H
43917 DECAL - RAINBOW with MacDon, R/H
14 25895 DECAL - multi-crop special
15 45411 DECAL - 940
PAINT
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
23951 PAINT - black, aerosol spray

23955

PAINT - black, 1 litre



32

940 Header to 7000 Tractor
ADAPTER




940 Header to 7000 Tractor

33

ADAPTER
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43729 ADAPTER - linkage; With'decal . i« v wu cuwvenman o sa on s 2
2 42498 PAD - UBDBE :« cuvcmm smommnan on s s wn snmemmmsi s o s wa s 2
3 44575 PLATE CGOVET & susvosmmmssiuie mm i a% st s s s a8 55 s iaa i 2
! 42592 WASHER“ZHAY ,, . vopmmseomummmmnsn e smn tip simmmisemsienmarass t5 59 smoasies 2
5 43742 BUSHING ASSEMBLY - includesitem6 ....................... 2
6 38489 BUSHING =rubber .ccovciven o v os snpmeyvms o2 s 8 svvesnin 2
7 37618 RETAINER = BUShING «vvmvmmns oy o vn swsmrsanrmsay o 8% Sommea 2
8 37616 PIN --SpHNG FelAINBN . .ouic e 66 45 i wa st ssanie s 5 505 fe i wig 4
9 13125 PIN - hair . ..o e 6
10 32275 PIN -legretainer .. ...... ... i 2
11 44612 DECAL - DANGER: Lift Cylinder Stops . . ...................... 2
A 30266 BOLT - round head, square neck 1/2 NC x 3 inch
B 18697 NUT - lock, 1/2 NC distorted thread
Cc 21474 BOLT - round head, square neck 1/2 NC x 2 inch
D 18591 NUT - hex, 1/2 NC
E 30015 BOLT - hex head, 5/8 NC x 7 inch
F 18639 WASHER - lock, 5/8 inch
G 18592 NUT - hex, 5/8 NC



34

940 Header to 7000 Tractor
AUXILIARY FLOAT SPRING

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 33288 ANGHOR +covonion i a5 ve s digit sl a5 55 55 595 55 v ommmscnn o o s s 1

2 34651 BALL . covanmnn wn o in ssisnovsambassn 53 o% 55 5o eaaai s - - - 1

3 21540 WASHER - hardened .................. ... . 1

4 34650 FLANGE - bearing, with lube fitting . ................... .. .. ... 1

5 21299 PITTING ~MlD0 v 0 65 00 50 o mmmmmmm i s son wen suesmms et & 1

6 24934 DRAWBOLT » SPAND oo o5 5 65 85 5000005 time e st s somsscssmsmmins sco & 1

7 33275 INSERT =24 /4 [oeh OB P800 o covovmumsag 52 85 % e oo o 1
24322 INSERT -33/4inchO.D.spring . .......................... .. 1

8 33276 TUBE -for21/4inchO.D.spring .. ................ ... .. .. 1
24536 TUBE -for33/4inchO.D.spring .. ................ 0o ... .. 1

9 24319 SPRING -21/4inch O.D...... ... ..., 1
24320 SPRING =3.3/4 MEROD. o.ocon o o o vamivese 25 66 o o 1

A 21378 NUT - hex jam, 3/4 NC

B 21575 BOLT - hex head, 1/2 NC x 1.0 inch

C 18697 NUT - lock, 1/2 NC distorted thread

D 30267 BOLT - hex head, 1/2 NC x 6.0 inch

E 21558 BOLT - hex head, 5/16 NC x 3/4 inch

F 18636 WASHER - lock, 5/16 inch

G 18589 NUT - hex, 5/16 NC

H 18798 WASHER - flat, 7/32 inch I.D.



940 Header to 7000 Tractor
DRIVELINE

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30621 YOKE - clamp, ractor et ... o oo o am s wmn ainin s se s s e
2 30622 CROSS &BEARING KIT . ...ttt et et e e eees
3 YOKE & SHAFT - not serviced, orderitem 10 ...................
4 30620 SHIELD -outer, withdecal ............cciitiiiimennnennnnn.
5 30623 BEARING - shield, consists oftwo halves . .....................
6 30619 SHIELD - I0N6F . v vesman i on 5 o o Soesas e 98 o 6 S
7 30167 SUPPORT -shield . ........cciiiiiiiiit ittt eeeennn
8 YOKE & TUBE - not serviced, orderitem 11 . ...................
9 24779 YOKE - spline bore, 1 3/8 x 21 teeth, with slide collar .............
10 34366 JOINT ASSEMBLY - male half, includes items 1,2345 ............
11 24795 JOINT ASSEMBLY - female half, includes items 2,56,789 ..........
oo 24776.~ DRIVELINE - complete, includesitems 10and 11.................
wa®
A 21880 BOLT - hex head, 1/2 NC x 2 3/4 inch
B 18638 WASHER - lock, 1/2 inch
C 18591 NUT - hex, 1/2 NC



36 HAY CONDITIONER (OPTION) .~




HAY CONDITIONER (OPTION)

37

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 28677 MAINFRAME . ........ ... i iiiiien s rrannncenns
2 28531 TOP ROLL < LM Halbt i -5 55 o6 5 i saiansan s o 5 pomeanaes i
3 28530 BOTTOM ROLL <R/H HOIX i o s cijimiconiinies o5 o3 e viaiion »
NOTE: Top and bottom roll may be reversed. When ordering, check the
helix of the roll being replaced. Looking at the drive end of the roll, the
L/H helix spirals counter-clockwise away from the end. The R/H helix
spirals clockwise. There must be one L/H helix roll and one R/H helix,
regardless of their position.
4 28640 L/HARM . .ottt it e et et et
5 28641 BIHARM ..\ oo eommommmnn s nm wemsmameegepnss 53 U8 5o Saiei6E 4
6 28308 FLATWASHER o« conmnsn o8 55 96 o0 S Bvi s dians of o a0 oie s s
7 28494 ANTIEWRAR. BAND v o0 o3 o si@maasiynie o o8 o Ssmmes
8 28484 BUMPER . iivnvmvanmwnn in o o5 wremsisesse el @ @5 e ems
9 28802 L/HSKID SHOE ... .tttttteeeiee e eeaeaeeeenn
10 28803 R/HSKIDSHOE ..........iiiiitiiiiiiiinaennennenns
11 28480 BPRING . .. . coimisiines % 09 55 S sennsstnal o i soieaiiG
12 28492 EYEBOLT" :: v cuvwsmnmmen s s 05 45 Suaesseanm o on seses
13 47247 CHANNEL - L/H SUPPOR. .o i s s wwiis ssian v i e 806 and dona
14 28745 ROD: s o vn wesmmovsssmmonmmis ¥55 o S5mmsmm aimmeen 6% 60 Swmms s -86399
47283 ROD-adjuster, L/H . . ... ... ittt ie i 86400-
15 16008 ROLLPINS/16X 1.5 L0 ..ovteeneneieeereaaaennennnn
16 28656 SPHOCKET ASSY. - ooonninsd o5 o o pesiivevaiies &% s 4o Vaiieis
17 28482 BERODCKET cx v iminyan 35 o8 $5 BOvpvoinng il 6% seaie i
18 28491 BEARING RETAINER .. :vuisominn v s w5 oo o5 56 gewimssin
19 28505 2 |
20 22072 FLATWASHER ........... ittt e tarianansannns
21 28651 DRAW BOLT : vouanesvinmas s o 5 5o siasiuen 48 e i seaees
22 28796 SUPPORT . vn comnmmmmanans s 65 &5 esmsssemsses @ s S5 muiee
23 28496 BPROCKET . vomvem s s w% @5 semsie e umamipbuss s $5mmamms
24 30256 TAPERED BUSHING . ... ..ottt e e e iieianaenn
25 28674 L/HDEFLECTORSHIELD ..........cciiiinurnnnneeneennann
26 28675 R/H DEFLECTOR SHIELD ... ... .cc0scnansieinii e is issnsens
27 286395 CLEVIS = = = sunmvisaiianeas o o 06 vReendies i B nesgsens
28 28700 SPRING . . o5 v ove v vianiod £5 65 98 et rnilu ot s S
29 28696 PIN o on on oo ssminmes o5 w6 b s i auiem 06 o5 e e e
30 28697 |
31 10178 SPACER ... .ttt
32 47259 SUPHOHT <A cssvenaness e o8 i aiyeuemsman % o UEwsn
33 47230 BHAIN s o5 v wemmncmsmmed B8 0w 0 SOENEHQSTETE #6068 SRARIREN
34 28673 SHAGKLE . .. ou wmsvmmsmumnms i3 55 o e i5 9% mamsen
35 47274 R/H SUPPORT ...ttt ittt et et ee e eeee e
36 28699 PIN e s me sie i B S 0 65 i PR RN R B B Ee e
37 28486 SPROGRET o s svsumvaaimyes oo 35 00 e ssmas 5 &8 bilyas
38 13626 RUBBER BUSHING ...ovauumnn s as on ssmmsomsmsmiy o @8 s
39 30031 BEARING C/W COLLAR . . ... ooitteietee e eaee e
40 7782 GREASE FITTING . . ... ..ottt e ettt e
41 21374 RE-LUBE FLANGETTEC/WFITTING ...........c.ciiuinurnnnnnn
42 g211 FLANGEITE 5 o oo svnane s 05 o of e menweiosas o o soeas
43 30090 BEARING . i s v sammoinnes o3 55 o EOSeaed & L s
44 30220 RETAINER RING ouccivmananvan in o b evmmmamsmes i o5 Sl e
45 30221 OILISEAL 5 s o sosvmmsmsomismmmmss s s s soamisde s s e s e wis
46 5410 NEEDLEBEARING . .. .......000iiiiiiiiiiiineninnnaannnen,
47 30082 CHAIN L. i e e e e e e
48 30090 BEARING - 5 o convvooanmn g o5 o0 oo amasines & &8 seaenav:



HAY CONDITIONER (OPTION) .

38

s ~ 3

SN
s, _
: N.J

2 X .
¥
7Y

A4S  yewomd v\.t_-l




HAY CONDITIONER (OPTION)

39

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
49 18608 COTTER PIN: . ciioisimmmemmmann 65 6 0 asmmem s a6 s £einmsasnss 4
50 15380 HAIRPINCOTTER .....cciiiiiiiiiiiiineeaenn e 1
51 18606 COTTERPIN .....ovvciiineinirtienrtonnsenncennnssnnsons 1
52 21934 TAPER LOCK BUSHING .5 v 25 s s sowiine v i o e 1
53 47305 ROLLER'CHAIN - T1 NS +8 +3 ; i o vvvvnovovns #x o weriias 1
54 47255 SUPPORT » LIH i vvvonmmmmna i5 s o vomammwosmig e e soummes 1 -86399
47298 SUPPORT - L/ H ...ttt it et et ettt 1 86400-
55 47261 ROD -adjuster, R/H . . ..ottt eie e eeeaeanenn 1 86400-
56 28703 SHIM. ..c.oonii i 5605 0EEHRETER LS & & TERETNREE U 58 BONEEEN 6
57 28800 BUMPER - o . svonpasmaiimis 8 55 i S iviive @wed in oh v s 2
59 18599 WASHER 17/32 1D wunucvarmian on i o sseviowmnies o o s 1
28792 TUBE 5555 5w vwsmmmemonss s 5 0% WOSCRRERIEINE 5o i Fem s 1
61 16659 CONNECTORLINK#60 H ... ... ... ...ttt 2
62 18600 WASHER 21/32 I.D. (for shimming) . ................... A/R
63 47265 SPACER ~HID8 - covosnwuninin is o Ge S mmsn s ue i e 1
64 9333 SPROCKET - idler, includes items 65 &66 . . .. . ................. 1
65 9213 BEARING » Ball o.cvnvvevmmnmen i s an s smn s we oo oy 1
66 795 RING-retaining . ......... ...ttt innnnnanrnnnnnanns 2
68 11142 KEY =woodrufl., ... e o s po soemsinis sieies a5 65 55 0Eee% 1
A 21162 5/8 NC x 4.5 Lg. Carriage Bolt
B 18600 21/32 1.D. SAE Flatwasher
C 18639 5/8 nom. |.D. Lockwasher
D 21479 5/16 NC x 1.5 Lg. Carriage Boit
E 21491 1/2 NC x 1 1/4 Lg. Hex. Hd. Capscrew
F 18638 1/2 nom. |.D. Lockwasher
G 21087 5/16 NC x 1.0 Lg. Hex. Hd. Capscrew
H 18589 5/16 NC Hex. Nut
| 18666 5/8 NC Lock Nut
J 19965 3/8 NC x 1.0 Lg. Carriage Boit
K 18669 3/8 NC Locknut
L 18591 1/2 NC Hex. Nut
M 18636 5/16 nom. |.D. Lockwasher
N 21583 5/8 NC x 3.0 Lg. Hex. Hd. Capscrew
P 21584 5/8 NC x 2 1/2 Lg. Hex. Hd. Capscrew
Q 18592 5/8 NC Hex. Nut
£ 21469 1/2 NC x 1 1/2 Lg. Carriage Bot
S 18637 3/8 nom. |.D. Lockwasher
T 21281 5/16 NC 3/4 Lg. Carriage Boit
U 18597 11/32 I.D. SAE Flatwasher
v 21403 5/16 NC Flange Nut
W 21282 5/16 NC x 1.0 Lg. Carriage Boit
X 18590 3/8 NC Hex Nut
Y 18523 5/8 x 1 1/2 Lg. Carriage Bolt
Z 18598 13/32 I.D. SAE Flatwasher
a 21471 1/2 NC x 1 1/4 Lg. Carriage Bolt
b 18525 5/8 NC x 2 1/2 Lg. Carriage Bolt
d 18524 5/8 NC x 2 Lg. Carriage Boit
f 21762 5/8 NC x 3 Lg. Short Neck Carriage Boit
g 18723 1/2 NC x 1 1/2 Lg. Hex Hd. Capscrew



40 NUMERICAL LIST

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
T8 v 39 21047 josaw o g 17 27168 ....... 23 30601 ....... 29
2149 .. .... 9,27 21519 ....... 17 a4 I 4 QRS 23 30602 ....... 13
4150 . .o 23 21520 o v won s 17 27172 svnnn va 23 30617 ....... 35
L. 3 L+ C— 37 21540 ....... 34 27647 ....... 23 30618 ....... 35
6632 ........ 27 21545 ... .. .. 19 27984 ....... 23 30619 ....... 35
T258 & v 17 4 [ S T 17 27985 ....... 23 30620 ....... 35
7782 ... ..., 37 21713 s v 17 28013 ....... 15 30621 ....... 35
7900 . .oinens 19 21714 .. .. ... 17 28014 ....... 15 30622 ....... 35
7910 . ....... 19 21716 ....... 17 28308 ....... 37 30623 ....... 35
8640 ...... 7,19 21716 ....... 17 28403 ....... 31 30668 ....... 15
9201 vawenns 37 21763 .o s 7 28402 ....... 37 30814 ....... 17
M s 39 21855 ..... 9,11 28480 ....... 37 30815 ....... 17
9333 ........ 39 21856 oo v s 9 28482 ....... 37 062 o v 3
10178 . vovosnnn 37 21857 ... .. 9,11 28484 ....... 37 31824 ........ 7
11142 . ... .. 13,39 21858 ....... 9 28486 ....... 37 2116 oo oo e 7
13125 .. ... 3,33 21859 ....... 28 28491 ....... 37 32225 ...... 7,1
13626 ........ 37 21862 ....... 15 28492 ....... 37 32275 ...... 3,33
13747 ... ...... 3 21865 ....... 15 28494 .. ..... 37 32738 ....... 31
15380 . ....... 39 21876 ....... 7 28496 ....... 37 33275 ....... 34
15618, oivivivme s 7 21878 ... vs i - 7 28505 . ..i.en 37 33276 ....... 34
16008 . ....... 37 21881 11,29 28530 ....... 37 33288 ....... 34
16235 ........ 19 21887 17,27 28531 ....... 37 33426 ........ 7
16539 ......... 3 21934 13,39 28640 ....... 37 33532 ....... 19
16659 ........ 39 21936 ....... 13 28641 ....... 37 34364 ....... 13
16661 ......... 3 21938 . .vnwin s 13 28651 ....... 37 34366 ....... 35
18599 . ....... 39 22072 ....... 37 28656 ....... 37 34388 ....... 15
18600 ........ 39 23163 ....... 31 28673 ....... 37 34389 ....... 15
18606 ........ 39 23165 .... 23,31 28674 . ...... 37 34390 ....... 15
18608 ........ 39 23296 ....... 31 28675 ....... 37 34391 ....... 15
18648 7,15,19 23951 .. nnimnie 31 28677 vvvawais 37 34625 ........ 3
18671 ...... 21,23 23955 ....... 31 28695 ....... 37 34650 ....... 34
18689 ........ 17 24137 ....... 7 28696 ....... 37 34651 ....... 34
18738......... 7 24319 . ...... 34 28697 ....... 37 W34897 ...... 9,11
19681 ........ 19 24320 ....... 34 28699 ....... 37 35012 ....... 23
19809 ........ 19 24322 . ... ... 34 28700 .o 37 35017 ....... 23
19958 ........ 19 24416 ....... 27 28703 ....... 39 AS0SB" ian e 4 23
20117 .. ...... 19 24536 ....... 34 28745 ....... 37 35064 ....... 23
200000 s pown 13 24776 ....... 35 28792 ....... 39 35070 ....... 23
21024 .. ...... 17 24779 ....... 35 28796 ....... 37 3171 o 21
21054 ........ 15 24795 . ...... 35 28800 ....... 39 35243 ....... 23
21148 . ....... 27 24934 .. ..... 34 28802 ....... 37 35281 ....... 23
212365 . ....... 27 25059 ....... 3 28803 ....... 37 35282 ....... 23
21289 . ....... 34 25208 ....... 11 28815 ....... 15 35396 ....... 23
21310 . . ...... 27 258895 Lianags a1 20168 ........ 7 36397 ....... 23
21374 .. ...... 37 26318 ....... 17 20169 oo s T 35558 ....... 21
21417 .. ... ... 17 26319 ....... 17 20934 ...... 7,11 35564 ....... 21
21418 . ... .. .. s 15 26320 ....... 17 30031 ....... 37 35655 ....... 23
21420 ........ 17 26321 ....... 15 30090 ....... 37 35659 ....... 23
21421 .. .. .. .. 17 26446 ....... 19 30092 ....... 37 35660 ....... 23
21424 ... ... .. 17 26671 ....... 29 30167 ....... 35 35661 ....... 23
21425 ... ..... 17 26694 . ...... 31 30220 ....... 37 35679 ....... 23
21429;. . psco wie 17 26697 ....... K} 30221 ....... 37 35680 ....... 23
21494 . .. ...... 7 26846 ....... 19 30256 ....... 37 35681 ....... 23
21495 . ........ 7 26847 ....... 19 30282 ........ 7 35688 ....... 23
21812 . v v 17 26848 ....... 19 30316 ....... 31 35689 ....... 23
21613 i s 17 27160 . . s 21 30357 ........ 9 35694 ....... 21
21514 .. ... ... 17 27166 ., ..o o 23 30362 ....... 13 35767 ....... 23



NUMERICAL LIST 41

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE

35787 . . s 21 38575 ....... 27 47133 ........ 7
35791 ........ 21 38576 ....... 27 47134 ........ 7
37336 ........ 19 38577 .iivaan 27 47135 u e 1
37345 . ........ 7 38580 ....... 27 47136 ....... 11
37367 . ... 3 38581 .o 27 47137 ....... 11
(i) | (R 33 38582 ....... 27 47138 ....... 11
37618 ..o vnins 33 38632 ....... 15 47139 ....... 11
37866 ........ 19 38633 ....... 15 47140 ....... 1
37869 ........ 19 38634 ....... 15 47141 .. .. ... 11
37919 ........ 19 38688 ....... 29 47142 .. ..... 11
37948 . ....... 19 B8719 . wwininiwre 3 47143 ....... 1
38021 .. s simisimince 3 38737 ....... 3 47146 ........ 9
38090 ........ 27 38748 ....... 3 47147 . ... ... 11
38091 ........ 27 38749 ....... 3 47148 ....... 11
38137 ......... 5 IBTTT =« cvwniun 29 47149 ....... 11
3B13B s - v v 5 38776 ....... 9 AT159 . vo v o 3
38139 ......... 5 3B7TT . e inin 9 47162 ... o vr o 3
38192 ........ 27 38778 ....... 9 47163 ........ 3
38183 ........ 27 38785 ....... 29 47167 ....... 19
38200........ 27 38786 ....... 29 47230 ....... 37
38223 . s an v 27 38894 ....... 3 47247 . ...... 37
38276 ......... 5 38899 ....... 29 47255 ....... 39
38300 ........ 27 38906 ....... 29 47259 ....... 37
38370 ......... 7 38907 ....... 29 47261 ....... 39
38371 ......... 7 38908 ....... 29 47265 ....... 39
38372 ......... 7 38935 ....... 29 47274 ... .... 37
3BT . i v wivis 7 40336 ....... 9 47283 ....... 37
38394 ......... 3 42122 ....... 31 47298 ....... 39
38395 ......... 3 42498 ....... 33 47305 ....... 39
38399........ 31 42592 ....... 33 47322 ........ 3
38401.......... 3 43010 ....... 11 47325 ........ 3
38402 ......... 3 43011 ....... 9 48008 ....... 23
38403 ......... 3 43177 ... 911,29 48009 ....... 23
38409...... ... 9 43219 ....... 19 48010 ....... 23
38461 ........ 27 43446 ....... 13 48020 ....... 23
38468 ......... 5 43447 . ...... 13 48023 ....... 23
38477 .. ... 5 43448 ....... 13 50016 ....... 27
38478 . ........ 5 43464 ....... 19 50082 ...... 9,11
38487 ........ 27 43617 ....... 9 50083 ........ 7
38489 ........ 33 43618 ....... 9 B2209 ....... 29
38500 ......... 3 43648 ....... 3 B2210 :wpiss i ¢ 29
38504 ......... 5 43689 ....... 19 B221T ovvie v s 29
38505 ......... 5 43697 ....... 31

38506......... 3 43711 ....... 3

38512 ......... 5 43729 ....... 33

38513 ......... 5 43742 ....... 33

38514 ........ 27 43916 ....... 31

38917 cvis v v 3 43917 ....... 31

38520 ......... 5 44575 ....... 33

3BD21 e v w 5 44612 ....... 33

38523 ......... 3 45153 ....... 9

38565 ........ 27 45411 ....... 31

38566 ........ 27 47009 . .... 9,11

IBE67 vivw i s 27 47041 ....... 15

3B568 .oivia s 13 47076 ....... 3

38570 ¢ 00im e « 27 47100 ....... 3

38571 ........ 27 47130 ....... 15









46019 Issue 2/94
Sugg. Retail: $15.00 Printed in Canada



